
Assembly Contents – Replacement Parts List  
 

Phone/Text (208) 881-0909                                                                                                    
Email: info@mtntopsnowbike.com 

 

 

Model Year 2023 | Frame Assembly 

ASSEMBLY CONTENTS & REPLACEMENT PARTS LIST: 

Line 
# 

Part Number Description 
QTY in 

Assembly 
Price per 

each 

1 4013-2512-08 Fastener, Button head bolt / 6 x 1.0 x 16mm 5 $1.00 

2 4031-1215-01 Fastener, Flat washer / 13 id x 24 od x 2.5 thick  2 $1.00 

3 4021-1312-02 Fastener, Hanson, Rivet-Nut / 6 x 1.0 x .70-4.2  1 $1.00 

4 4011-1214-08 Fastener, Hex bolt / 10 x 1.5 x 20mm 8 $2.00 

5 4011-1214-11 Fastener, Hex bolt / 10 x 1.5 x 30mm  2 $2.00 

6 4011-1214-13 Fastener, Hex bolt / 10 x 1.5 x 40mm  2 $2.00 

7 4011-1215-13 Fastener, Hex bolt / 12 x 1.75 x 45mm 2 $2.00 

8 4021-1314-01 Fastener, Plain nut / 10 x 1.5 x 7.8mm tall 2 $1.00 

9 4055-0022-02 Fastener, Rubberized Loop Clamp 1 $2.00 

10 4700-1100-22 Fox Shock, In-Frame / IFP, Float-3  1 $550.00 

11 4325-0503-22 Frame, Black / MY-23 1 $750.00 

12 4322-0100-22 Frame, Bottom Side Chain Slider 1 $35.00 

13 4322-0500-22 Frame, Frame Leg Flanged Bushing 2 $15.00 

14 4320-0500-22 Frame, Linkage Bracket Pivot Shaft / 5/8" 1 $35.00 

15 4321-0200-22 Frame, Lower Strut Rod Spacer-Reducer 2 $8.00 

16 4321-0100-22 Frame, Mounting Leg Washer, MY-23 2 $30.00 

17 4323-0100-22 Frame, Mounting Leg, MY-23 2 $85.00 

18 4320-0400-22 Frame, Right Side Mount Shaft  1 $35.00 

19 4325-0103-22 Frame, Shock Linkage Bracket  1 $90.00 

20 4320-0600-22 Frame, Shock Shaft / 7/8"  1 $35.00 

21 4322-0700-22 Frame, Shock Shaft Sleeve  2 $15.00 

22 4322-0200-22 Frame, Top Side Chain Slider  1 $35.00 

23 4048-0326-02 Rod End, ½-20 L-H 1 $40.00 

24 4048-0326-01 Rod End, ½-20 R-H  1 $40.00 

25 4048-0226-02 Rod End, Jam Nut, ½-20 L-H 1 $2.00 

26 4048-0226-01 Rod End, Jam Nut, ½-20 R-H 1 $2.00 

27 4222-0200-22 Spindle / Linkage Bracket, Pivot Bushing (flanged) 2 $15.00 
 

mailto:info@mtntopsnowbike.com

